TEST REPORT No. 0070996
LABORATORY REF: P070338

~ SATISEACTIO

Sample description as provided by customer Order No, 10213
_ Mass/unitarea28oziyd?  g/me Pile Fibre Content 100% SOLUTION DYED DYCLON
Construction Detalls  Tufted Secondary Backing Synthetio Colour Blue
Style L EVEL LOOP Pile Height 4.5 mm

TEST METHOD AS/ISO 92391 2693 Reaction To Fire Tests For Floorings Part 1 Determination of the Burning
Behav lour Using a Radiant Heat Source. As required by specification C1.10a of the Building Code of Australla.

Tested in accordance with the Carpet Institute Code of Practice for AS/ISO 9239 Testing Version 10 / 0805;

The test mmsrelatatomebd)a\ﬁuxdmtaslspedmmsdapm&dunde:meparsc\sarcondiumdmemmmeyaranmlmmded
1o be th & sole criterion for assessing the potential fire hazard of the product in use, Clause 0 of AS/ISO 9239 Part 1

Condit ioning as specified in BS EN 13238.2001
Samp! e submitted Date December 2008 Test Date 16/1/2007

- ASSEMBLY SYSTEM DIRECT STICK cete soiow.

The ficor covering was directly stuck to the substrate using ROBERTS 85 SF adhesive.

Substr-ate : Non-combustible
Substrate - 6mm Fibre Relnforced Cement Board 1o simulate a Non-Combustible Flooring.
Samp! e Cleaned as Specified in1S0 11379.1997

inittal Test  Specimen 1 Length Direction Critical Radlant Flux .3 KW/m?
Specimen 1 Width Direction Critical Radiant Flux 2.3 KW/m?

Full tests canred outinthe Width Dlr'ec:ion.
[ SPE CIMEN Width #1 Width #2 Width #3 Mean
cﬂgvﬁ;:r?:?) Radlant Flux 2.3 _ 2.1 2.1 2.2
gz;l;:)oeve!opmem Rate 327 409 395 354

The va/uss quoted below are as required by Specification C1.10a Fire Hazard Propesties (Floors) of the Buikding Cods of Australia.
_ Tha Cr7tical Radiant Fux quoted is the value &t Flame-Out.

MEAN CRITICAL RADIANT FLUX 2.2 kW/m?
MEAN SMOKE DEVELOPMENT RATE 354 %.min

OBSE RVATIONS The sample meited away from the heat source then Ignited

Authorised Signatory: M. B, Webb PAGE1 012

Dates 18/1/2007 Pags 2 only shows the time required In seconds for the flama
» front to reach each tima masker, the tolal testtime and the
N ATA CHF value at 30 minutes {if applicable). .

Tha laboratory aliows the use of this page of the report
without the use of page 2.

scc reomed kor . NATA Reg. No. 15393

TECCHNICAL  Heat
coun’g’guce Heat and temperature measwement. 1001 01 08
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